Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_3MHz_16QAM_MCH_819MHz_RB_1_0_NTNV
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_3MHz_16QAM_HCH_822.5MHz_RB_1_14 NTNV
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
821 824 0.003 / ! / / / /
824 825 0.003 / 1 824.001 -32.14 -20 Pass
825 827 0.1 CHP 2 826271 4775 13 Pass
Band26a_3MHz_16QAM _HCH_822.5MHz_RB 15 0 _NTNV
Ant: Ant1
Start: 821 MHz
Stop: 827 MHz
RBW: 33 kHz
VBW: 100 kHz

Detector: RMS
TraceType: Average
AverageCount: 3
SweepPoint: 1001
SweepTime: 6.8 ms
Sweep: Single

Level (dBm)

—— Final Data
—— Trace
| | | | | | | | s — Limit
-80 r r r r r r r r .
821.0 827.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
821 824 0.033 / / / / / /
824 825 0.033 / 1 824.000 2715 20 Pass
825 827 0.1 CHP 2 825140  -30.25 13 Pass

Page 65/ 77



Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.3 B26a_5MHz

Band26a_5MHz_QPSK_LCH_816.5MHz RB_1 0 _NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHZ)  (MHz) MOl TneT aibz)  @Bm)  @Bm)  Resdt
809 813 0.1 CHP 1 812.791 49.62 -13 Pass
813 814 0.003 / 2 814.000 -35.66 -20 Pass
814 819 0.003 / ! / / / /
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Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_5MHz_QPSK_LCH_816.5MHz_RB_25_0_NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz) MMz MEod NG MHz)  @Bm)  @Bm)  Resut
809 813 0.1 CHP 1 812.770  -31.26 -13 Pass
813 814 0.051 / 2 814.000 -28.72 -20 Pass
814 819 0.051 / ! / / / /
Band26a_5MHz_QPSK_MCH_819MHz_RB_1_0_NTNV
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_5MHz_QPSK_HCH_821.5MHz_RB_1 0 _NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
819 824 0.003 / ! / / / /
824 825 0.003 / 1 824.001 -34.81 -20 Pass
825 829 0.1 CHP 2 827.990  -49.01 -13 Pass
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_5MHz_QPSK HCH_821.5MHz_RB 25 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz2)  (MHz)  (MHz)  Meod TNeT MHz)  @Bm)  @Bm)  Result
819 824 0.051 / ! / / / /
824 825 0.051 / 1 824.000 -26.83 -20 Pass
825 829 0.1 CHP 2 825070 -29.56 13 Pass
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& ] i ] i i i i i ] Ant: Ant1
i ! i ! ! ! ! ! i Start: 809 MHz
Stop: 819 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
SweepPoint: 6667
SweepTime: 1.37 s
-10 A Sweep: Single
E =20 A
om
ke
=~ -30 1
(]
3
1 —40 1
_50 -
_50 -
=70 4 —— Final Data
—— Trace
—— Limit
-80 T T T T T T T T T
809.0 819.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz) MMz  Meod NG MHz)  @Bm)  @Bm)  Result
809 813 0.1 CHP 1 812.891  -50.67 -13 Pass
813 814 0.003 / 2 813999 -37.58 -20 Pass
814 819 0.003 / i i ! / /
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Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_5MHz_16QAM_LCH_816.5MHz_RB_1_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
809 813 0.1 CHP 1 812.940 -32.57 -13 Pass
813 814 0.051 / 2 814.000 -29.98 -20 Pass
814 819 0.051 / ! / / / /
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_5MHz_16QAM_MCH_819MHz_RB_1_0_NTNV
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26a_5MHz_16QAM_HCH_821.5MHz_RB_1_24 NTNV
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819 824 0.003 / ! / / / /
824 825 0.003 / 1 824.000 -36.51 -20 Pass
825 829 0.1 CHP 2 827.981 4948 13 Pass
Band26a_5MHz_16QAM _HCH_821.5MHz_RB 25 0 NTNV
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Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.4 B26a_10MHz

Band26a_10MHz_QPSK_LCH_819MHz RB_1 0 NTNV
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804 813 0.1 CHP 1 812.943 48584 -13 Pass
813 814 0.003 / 2 813.995  -50.51 -20 Pass
814 824 0.003 / 3 824.000 67.91 -13 Pass
Band26a_10MHz_QPSK_LCH_819MHz_RB 1 0 NTNV
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_10MHz_QPSK_LCH_819MHz_RB_50_0 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
804 814 0.1 / 1 813.980 -30.44 -20 Pass
814 824 0.1 / 2 824.000 -29.18 -13 Pass
Band26a_10MHz QPSK HCH 819MHz RB_1 49 NTNV
Ant: Ant1
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Stop: 834 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 824 0.003 / 1 814.000 69.88 13 Pass
824 824 0.003 / / / / / /
824 825 0.003 / 2 824.005 50.70 20 Pass
825 834 0.1 CHP 3 832236  46.03 13 Pass
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_10MHz_QPSK_HCH_819MHz_RB_50_0_NTNV
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 824 0.101 / 1 814.000 -30.58 -13 Pass
824 824 0.101 / ! / ! / /
824 825 0.101 / 2 824.000 -28.32 -20 Pass
825 834 0.1 / 3 825160 -29.17 13 Pass
Band26a_10MHz_16QAM _LCH 819MHz RB 1 0 NTNV
Ant: Ant1
Start: 804 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
804 813 0.1 CHP 1 812949  50.09 13 Pass
813 814 0.003 / 2 813.995 53.03 20 Pass
814 824 0.003 / 3 824.000 -70.61 13 Pass

Page 75/ 77
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FCCID: 2BCUE-P8GLOBAL

Band26a_10MHz_16QAM_LCH_819MHz_RB_1_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
804 813 0.1 / 1 812.260 -32.34 -13 Pass
813 814 0.101 / 2 814.000 -31.84 -20 Pass
814 824 0.101 / 3 824.000 -30.29 -13 Pass

Page 76/ 77



Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26a_10MHz_16QAM_HCH_819MHz_RB_1 49 NTNV

Ant: Ant1
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TraceType: Average
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 824 0.003 / 1 814.000 68.71 -13 Pass
824 824 0.003 / ! / / / /
824 825 0.003 / 2 824.007 5047 20 Pass
825 834 0.1 CHP 3 825.051 -49.07 -13 Pass
Band26a 10MHz 16QAM HCH 819MHz RB 50 0 NTNV
Ant: Ant1
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
814 824 0.101 / 1 814.000 3157 13 Pass
824 824 0.101 / / / / / /
824 825 0.101 / 2 824020 -30.03 20 Pass
825 834 0.1 / 3 825460 -30.53 13 Pass
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